&% eurofins

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

Product Service

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Index 296

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5700MHz, HE20, MCSO0
Test Date: 2023-11-06
Note: upper band area
RadilMation
=== FCC §15407 / RSS 247 -PK e FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
80 ——— RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.725 GHz 66.26 dBuV/m 68.2 dBuV/m -1.94 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.725 GHz 53.66 dBuVv/m 68.2 dBuV/m -14.54 dB Pass

577G 5775G

Polarization
Vertical

Polarization
Vertical
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5700MHz, HE20, MCSO0
Test Date: 2023-11-06
Index 298
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
e RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 147 of 192



<& eurofins

Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5700MHz, HE20, MCSO
Test Date: 2023-11-06
Index 297
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
80
N [ '
L : '
704 ! H
- T )
60 i
£ [
s F
Q -
e
w -
8 50
w -
351
30 [
5775G 6G 65G 7G 75G 8G
Frequency (Hz)
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5700MHz, HE20, MCSO0
Test Date: 2023-11-07
Index 315
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak

85

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE 802.11ax, 5700MHz, HE20, MCSO
2023-11-09

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

Index 321

RadilMation

80

75

70

65

60

Electrical Field (dByiV/m)

55

18G 19G

200G 21G 22G 23G 4G 25G

Frequency (Hz)

265G
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Flann 22240-25
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5700MHz, HE20, MCSO0
Test Date: 2023-11-09
Index 325
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
80 ——— RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5510MHz, HE40, MCSO0
Test Date: 2023-11-06
Note: lower band area
Index 300
RadilMation
=== FCC §15407 / RSS 247-PK e FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
- RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.469 GHz 65.72 dBuV/m 68.2 dBuV/m -2.48 dB Pass Vertical
Frequency RMS RMS Limit RMS Difference RMS Status Polarization
5.469 GHz 50.84 dBuV/m 68.2 dBuV/m -17.36 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5510MHz, HE40, MCSO0
Test Date: 2023-11-06
Index 302
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak

75

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE 802.11ax, 5510MHz, HE40, MCSO
2023-11-06

RBW: 1 MHz, Both Max Peak

RBW: 1 MHz, Horizontal Max Peak

Index 301

RadilMation

70

65

60

55

50

Electrical Field (dByiV/m)

G 2G 25G 3G 35G 4G

Frequency (Hz)

542G
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak
80

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE 802.11ax, 5510MHz, HE40, MCSO
2023-11-07

Index 316
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03
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Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 155 of 192



<& eurofins

Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Amplifier Research AT4560

Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5510MHz, HE40, MCSO0
Test Date: 2023-11-09
Index 322
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
- RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

265G

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE 802.11ax, 5590MHz, HE40, MCSO
2023-11-07

Index 309
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
e RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.465 GHz 54.67 dBuV/im 68.2 dBuV/m -13.53 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

Product Service

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5670MHz, HE40, MCSO
Test Date: 2023-11-07
Note: upper band area
Index 303
RadilMation
=== FCC §15407 / RSS 247 -PK e FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
80 ——— RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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30 - T 1 l
5725G 573G 574G 575G 576 G 577G 5.775G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.726 GHz 62.06 dBuV/m 68.2 dBuV/m -6.14 dB Pass Vertical
Frequency RMS RMS Limit RMS Difference RMS Status Polarization
5.726 GHz 48.55 dBpVv/m 68.2 dBuV/m -19.65 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5670MHz, HE40, MCSO0
Test Date: 2023-11-07
Index 305
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
e RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE 802.11ax, 5670MHz, HE40, MCSO
Test Date: 2023-11-07
Index 304
RadilMation
=== FCC §15407 /| RSS 247-PK emmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-2302-1881-TFC407WF-W260-V03
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak
80

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE 802.11ax, 5670MHz, HE40, MCSO
2023-11-07

Index 317
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Electrical Field (dByiV/m)

50

10G

122G 14G 16G 18G

Frequency (Hz)
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5530MHz, HE80, MCSO0
Test Date: 2023-11-07
Note: lower band area
Index 306
RadilMation
=== FCC §15407 / RSS 247-PK e FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
- RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.465 GHz 59.93 dBuV/m 68.2 dBuV/m -8.27 dB Pass Vertical
Frequency RMS RMS Limit RMS Difference RMS Status Polarization
5.465 GHz 47.74 dBuV/im 68.2 dBuV/m -20.46 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak
80

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE 802.11ax, 5530MHz, HE80, MCSO
2023-11-07

RBW: 1 MHz, Both Max Peak

RBW: 1 MHz, Horizontal Max Peak
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:

GOM-2302-1881

Applicant: u-blox Malmé AB

Model Description: Host-based multiradio module
Model: MAYA-W260-00B

Test Sample ID: 45122

Test Site: Eurofins Product Service GmbH
Operator: Ehsan Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; IEEE 802.11ax, 5530MHz, HE80, MCSO
Test Date: 2023-11-07

Index 308
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
e RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.419 GHz 50.34 dBuVv/im 74 dBuVv/im -23.66 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak
80

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE 802.11ax, 5530MHz, HE80, MCSO
2023-11-07

Index 318
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak

85

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE 802.11ax, 5530MHz, HE80, MCSO
2023-11-09

Index 323
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

Product Service

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE 802.11ax, 5610MHz, HE80, MCSO
2023-11-07

upper band area

Index 310
RadiMation
=== FCC §15407 / RSS 247 -PK e FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

80 ——— RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.732 GHz 62.85 dBuV/m 68.2 dBuV/m -5.35dB Pass Vertical
Frequency RMS RMS Limit RMS Difference RMS Status Polarization
5.732 GHz 49.55 dBuVv/m 68.2 dBuV/m -18.65 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS
——— RBW: 1 MHz, Vertical Max Peak

75

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH

Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE 802.11ax, 5610MHz, HE80, MCS0

2023-11-07

RBW: 1 MHz, Vertical Max RMS

RBW: 1 MHz, Both Max Peak

Index 311

RadilMation

RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.462 GHz 62.68 dBuV/m 68.2 dBuV/m -5.52 dB Pass Vertical
Frequency RMS RMS Limit RMS Difference RMS Status Polarization
5.462 GHz 51.93 dBuV/m 68.2 dBuV/m -16.27 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5610MHz, HE80, MCSO0
Test Date: 2023-11-07
Index 312
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.815 GHz 52.3 dBpV/m 68.2 dBuV/m -15.9dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak
80

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE 802.11ax, 5610MHz, HE80, MCSO
2023-11-07

Index 319
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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U-NII-3 (ax mode)

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Index 243

Project Number: GOM-2302-1881
Applicant: u-blox Malmé AB
Model Description: Host-based multiradio module
Model: MAYA-W260-00B
Test Sample ID: 45122
Test Site: Eurofins Product Service GmbH
Operator: Mr. Sohrabi
Measurement software: RadiMation, version 2020.1.8
Test Conditions: Tnom: 23 °Celsius, Vhom: 3.3 VDC
Antenna: Schwarzbeck VULB 9168
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5745 MHz, HE20, MCSO
Test Date: 2023-11-04
Radilfation
o — FCC 47 e-CFR §15407-QP . RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak
7
5 2
0

330M 50M 100M 200 M 300 M

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE 802.11ax, 5745MHz, HE20, MCSO
Test Date: 2023-11-07
Note: lower band area
Index 313
RadiMation
=== FCC §15.407 / RSS 247-PK(U-NI-3) e FCC §15.407 / RSS 247-RMS (U-NII-3) RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
10— RBW: 1 MHz, Horizontal Max RMS ~ ——— RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number: GOM-2302-1881
Applicant: u-blox Malmé AB
Model Description: Host-based multiradio module
Model: MAYA-W260-00B
Test Sample ID: 45122
Test Site: Eurofins Product Service GmbH
Operator: Ehsan Sohrabi
Measurement software: RadiMation, version 2020.1.8
Test Conditions: Tnom: 23 °Celsius, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5745MHz, HE20, MCSO0
Test Date: 2023-11-07
Index 314
RadilMation
@ ww FCC §15407 / RSS 247-PK = @« FCC §15407 / RSS 247-PK(U-NII-3) cmmmme FCC §15407 / RSS 247-RMS emmmmme FCC §15.407 / RSS 247-RMS (U-NII-3)
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.647 GHz 55.16 dBuVv/m 68.2 dBuV/m -13.04 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5745MHz, HE20, MCSO
Test Date: 2023-11-07
Index 325
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
11.491 GHz 48.18 dBpVv/m 74 dBuVv/im -25.82 dB Pass Horizontal
17.24 GHz 52.51 dBuV/m 68.2 dBuV/m -15.69 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak

85

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE 802.11ax, 5745MHz, HE20, MCSO
2023-11-09

Index 329
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number: GOM-2302-1881

Applicant: u-blox Malmé AB

Model Description: Host-based multiradio module
Model: MAYA-W260-00B

Test Sample ID: 45122

Test Site: Eurofins Product Service GmbH
Operator: Ehsan Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vhom: 3.3 VDC
Antenna: Flann 22240-25

Measurement distance: 3m

Mode: Tx; IEEE 802.11ax, 5745MHz, HE20, MCS0
Test Date: 2023-11-09

Index 332

RadiMation
RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max RMS

RBW: 1 MHz, Horizontal Max Peak

== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS
——— RBW: 1 MHz, Horizontal Max RMS RBW: 1 MHz, Vertical Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number: GOM-2302-1881

Applicant: u-blox Malmé AB

Model Description: Host-based multiradio module
Model: MAYA-W260-00B

Test Sample ID: 45122

Test Site: Eurofins Product Service GmbH
Operator: Mr. Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vhom: 3.3 VDC
Antenna: Schwarzbeck VULB 9168
Measurement distance: 3m

Mode: Tx; IEEE 802.11ax, 5785 MHz, HE20, MCSO
Test Date: 2023-11-04

Index 244
RadilMation

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number: GOM-2302-1881
Applicant: u-blox Malmé AB
Model Description: Host-based multiradio module
Model: MAYA-W260-00B
Test Sample ID: 45122
Test Site: Eurofins Product Service GmbH
Operator: Ehsan Sohrabi
Measurement software: RadiMation, version 2020.1.8
Test Conditions: Tnom: 23 °Celsius, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5785MHz, HE20, MCSO
Test Date: 2023-11-07
Index 315
RadilMation
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number: GOM-2302-1881

Applicant: u-blox Malmé AB

Model Description: Host-based multiradio module
Model: MAYA-W260-00B

Test Sample ID: 45122

Test Site: Eurofins Product Service GmbH
Operator: Mr. Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vhom: 3.3 VDC
Antenna: Schwarzbeck VULB 9168
Measurement distance: 3m

Mode: Tx; IEEE 802.11ax, 5825 MHz, HE20, MCSO
Test Date: 2023-11-04

Index 245
RadilMation

RBW: 120 kHz, Horizontal Max Peak

e FCC 47 e-CFR §15.407- QP RBW: 120 kHz, Vertical Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Product Service

Project Number:

Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

Antenna:

Measurement distance:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE 802.11ax, 5825MHz, HE20, MCSO
Test Date: 2023-11-07
Note: upper band area
Index 316
RadiMation
=== FCC §15.407 / RSS 247-PK(U-NI-3) e FCC §15.407 / RSS 247-RMS (U-NII-3) RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:

Applicant:
Model Description:
Model:

Test Sample ID:

Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5825MHz, HE20, MCSO0
Test Date: 2023-11-07
Index 317
RadilMation
@ ww FCC §15407 / RSS 247-PK = @« FCC §15407 / RSS 247-PK(U-NII-3) cmmmme FCC §15407 / RSS 247-RMS emmmmme FCC §15.407 / RSS 247-RMS (U-NII-3)
120 ——— RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5825MHz, HE20, MCSO0
Test Date: 2023-11-07
Index 326
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
80
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S
3K — - u -
§ sl
w : 1
1
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.467 GHz 47.38 dBpV/m 68.2 dBuV/m -20.82 dB Pass Vertical
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE 802.11ax, 5755MHz, HE40, MCSO
Test Date: 2023-11-07
Note: lower band area
Index 318
RadiMation
=== FCC §15407 / RSS 247-PK(U-NII-3) cmmmmm FCC §15.407 / RSS 247-RMS (U-NII-3) RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
D RBW: 1 MHz, Horizontal Max RMS ~ ——— RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmé AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5755MHz, HE40, MCSO
Test Date: 2023-11-07
Index 319
RadilMation
=== FCC §15407 /| RSS 247-PK = == FCC §15407 / RSS 247-PK (U-NI-3) e FCC §15.407 / RSS 247-RMS s FCC §15.407 / RSS 247 -RMS (U-NII-3)
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
5.647 GHz 64.3 dBpV/m 68.2 dBuV/m -3.9dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.647 GHz 48.45 dBpV/m 68.2 dBuV/m -19.75dB Pass
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Polarization
Vertical

Polarization
Vertical
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5755MHz, HE40, MCSO
Test Date: 2023-11-07
Index 327
RadilMation
== w FCC §15407 / RSS 247-PK  csmmmmm FCC §15.407 / RSS 247-RMS RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
11.513 GHz 45.61 dBpV/m 74 dBuVv/im -28.39 dB Pass Horizontal
17.242 GHz 45.98 dBuV/m 68.2 dBuV/m -22.22 dB Pass Vertical
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Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak

85

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE 802.11ax, 5755MHz, HE40, MCSO
2023-11-09

Index 330
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

80

75

70

65

60

Electrical Field (dByiV/m)

55

18G 19G

200G 21G 22G 23G 4G 25G 265G

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 186 of 192



&% eurofins

Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number: GOM-2302-1881

Applicant: u-blox Malmé AB

Model Description: Host-based multiradio module
Model: MAYA-W260-00B

Test Sample ID: 45122

Test Site: Eurofins Product Service GmbH
Operator: Ehsan Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m

Mode: Tx; IEEE 802.11ax, 5795MHz, HE40, MCSO
Test Date: 2023-11-07

Note: upper band area

Index 320
RadilMation

=== FCC §15407 / RSS 247-PK(U-NII-3) e FCC §15.407 / RSS 247 -RMS (U-NII-3) RBW: 1 MHz, Horizontal Max Peak
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:

GOM-2302-1881
u-blox Malmd AB
Host-based multiradio module

Model: MAYA-W260-00B

Test Sample ID: 45122

Test Site: Eurofins Product Service GmbH
Operator: Ehsan Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5795MHz, HE40, MCSO
Test Date: 2023-11-07
Index 321
RadilMation
@ ww FCC §15407 / RSS 247-PK = @« FCC §15407 / RSS 247-PK(U-NII-3) cmmmme FCC §15407 / RSS 247-RMS emmmmme FCC §15.407 / RSS 247-RMS (U-NII-3)
120 ——— RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.638 GHz 56.08 dBuVv/m 68.2 dBuV/m -12.12 dB Pass Vertical
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE 802.11ax, 5775MHz, HE80, MCSO
Test Date: 2023-11-07
Note: lower band area
Index 322
RadilMation
=== FCC §15407 / RSS 247-PK(U-NII-3) cmmmmm FCC §15.407 / RSS 247-RMS (U-NII-3) RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
D RBW: 1 MHz, Horizontal Max RMS ~ ——— RBW: 1 MHz, Vertical Max Peak RBW: 1 MHz, Vertical Max RMS
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox Malmé AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE 802.11ax, 5775MHz, HE80, MCSO
Test Date: 2023-11-07
Index 323
RadilMation
= == FCC §15407 / RSS 247-PK = = = FCC §15407 / RSS 247-PK(U-NII-3) cmsmmms FCC §15.407 / RSS 247-RMS emmmmme FCC §15.407 / RSS 247-RMS (U-NII-3)
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
5.646 GHz 66.3 dBpV/m 68.2 dBuV/m -1.9dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.646 GHz 53.15 dBuVv/m 68.2 dBuV/m -15.05 dB Pass
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8G

Polarization
Vertical

Polarization
Vertical
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Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak
80

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE 802.11ax, 5775MHz, HE80, MCSO
2023-11-07

Index 328
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

75

FFFFeET

70

srrrrs

65

60

55

Electrical Field (dByiV/m)

50

10G

122G 14G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC407WF-W260-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 191 of 192



<& eurofins

Product Service

Radiated Spurious Emissions according to RSS-247 Issue 2, 47 CFR Part 15.407

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

= = e FCC §15407 / RSS 247 -PK assmme FCC §15.407 / RSS 247-RMS

——— RBW: 1 MHz, Vertical Max Peak

85

GOM-2302-1881

u-blox Malmd AB

Host-based multiradio module
MAYA-W260-00B

45122

Eurofins Product Service GmbH
Ehsan Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE 802.11ax, 5775MHz, HE80, MCSO
2023-11-09

Index 331
RadilMation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak
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Electrical Field (dByiV/m)
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